DTOMEI M14K16-0 2018458

The Engine Specialist

= =
@ @ @ @ INSTALLATION MANUAL

1JZ AW ER—R2—T 545 yk
1JZ ALTERNATOR RELOCATION BRACKET

el 195102
(PART NUMBER)

B _
(APPLICATION) 1Jz-GTE

HZAREE sksrkskkkkskkkskskk2p

English *kk¥kkkkkskkkkkHp

O DEKERAEE RGEA ThLERELZSLY
OEHEA—N—DRITIIBMERELHETHELZSL,

@I fF 1T ELRENREL TS
ORFEEHRTIMYM T EESNDFRIIAREELT BEHRABELIZEND

TOMEIZDOEELHITHYNESITETLVET,
A@IFI7A0DIAVTLyH—ERYNL . FILIR—E2—4BETEHTF7IMTT,
BRICBWTrFS I ERAICHSC ZEXHMELTRFESINELT-,

@ Please carefully read this manual prior to installation.

@ Please also refer to the Vehicles Official Service Manual with this Manual.

@ After the installation has been completed please keep this manual for future reference.
@ If the install was done in a shop please make sure to give this manual to the owner.

Thank you for purchasing a TOMEI product.

This product has been designed to remove the stock A/C compressor and relocate the stock alternator.
This relocation improves total performance and durability especially under extreme condition such as
competition use.




=
A s
BAZ TIEA L AR—E—T Sy YR L TOHEBLTHYETS,
Z DHEEEER R D - AT TICEIL TIXF I A BB ART T 2R ETEEESRLTEAL,

WA B R LT U0 B TR AR R E A,
R L CORAITEHAEE LA ARE R RUTY OV AKERBLET.

AR GAOERTREGIEREZ T BHELA. BIFEDBSERFTEHBL TS,
BAHGERAOERIE, BT RELREREZFALGVETNITOLEADBNLHYFET
BEXEIIVOUDRAT-RETITOTTEN, TUDUMNBNKRETITASERIEOBANHYET .
WEROREDIREBBIZAZMAEVTTEN, BROBIECEROBNAHYET,

BERILNMIMLILFERWNT, BESN LI TR T TS0,
FILOZESESIEWNERILEDBATREY ., BET 22BN AHYET,

BRER Tooms/sesrfiioTlanekaELTIS,

e
AT—A
AT7T—B
KOO FH
XT—C
AXT—D

AXR—H— A ($22-¢10.5 T=9)
AR—H— B (¢ 20E%{T)
X R T—BIZHR A K
RJLE (M10-P1.25 L=80)
KA )L (M10-P1.25 L=50)
RJLE (M10-P1.25 L=20)
7y v— (M10)
D [FvERM10)
D [RJ)LE (M12-P1.75 L=55)
d [Ty v— M12)
H [FvEM12)
5 [RJLF (M8-P1.25 L=15)
B [Ty %—(M8)

SLISLIY

2oelS © [@sle © |9

MY ELGTELE

IVUUEERIE—RK
TR (ERTEHT—)—DFES LU, BBN\—YDERKIZKYELEDETAELESLY, )
Bl) \IZFIEH SO T—)— FE DA —F—R T MENDRTROTEERDEHE
—VYTRERJLL:6PK1715% ZFIFALFEELY,

ATIR—/S—F U N— FIEVA—F =RV T MIENDRTROTEERADGE
— VUTRARJLI:6PK1780% ZF AL &L,




1. #{F

IV KYFINEAR—E— TF7aAVT Ly —%
BYSL. ERIEBEFFORZYRRILEERY ST,

2. MY

) BYSS
\%i,f\\ \V’:\
(1) RTF—0 YT

AT—EEBHMEITRYMT5H, CORE, RILDFED M 1 (XRFHEDHIZTITI,

[RF— A, RT— BOERY{FT]

o>

A
AT—B (@) IZlE, HFFFIZRAR—Y—B
(@) 2L BHoMLOHAAENTLET,
HAAFENTIRETHHIEEREEL, /XD
AT T TS yARYAF IF TS,

[RF— COEYHIT]

A xm
AT—C(Q) [ZTRNEHELOTLSBIZSH
FINEAR—F—RIZBYETS,
INOFARITEEL TRYM TS,




2) X NEAR—F—DImY 1T
1 AR —E—TRERT—AD) ORIZELRAHA. RILH (@) Tyir— (@), FvH(@) TEET B,

2. ZJC'I)EII/Z;?_&_—%)Q—J:@J’&XF’—B(@)r‘:Xv_'—C(@)) DREIERHA A RILN(@D) . Tyv— (@) Fyh (@)
§ E o

(@GR! \[iﬁ{ﬁlﬂ - v
. NS A=
(5},//}%@ LD
@
Sa(em(®)

FNER—E—ETSr NN =BT BT HERE. T 7 EERYNT Y 5EETRIFMIEITo TS,

3 ARIEDHLI=T Sy DBY A FRILEE TROFHED TRV T, KiFHEITI.

P ))

2.1Kgf-m(20.6N-m) )
ey

L ©
5 A

5.3Kgf-m(51.9N*m)

A e

ETORILFOREDHFTHNET LIS, £T—)—DEBERI AR LICHDHEEFRBL TS,

F—#& ETHUMEE I, BERYMFFIEZRED L. TS5 hDBY 7o TS,

Bl —#R EISGWETIRENT HE. T7UNILEDBIEE SUANILEDBEDRRERYFET, i .
F VOV DBIEBONT—RT TV TN ERBICHEELGLREBNAHYET DT, T+ THERBL TSI,

3. &%
FIBR—E—THR T DNTI—BLUN—RADERMIZITL, TOHORYNLI-BREBHEERSIC
HOE HEIZRLTLEELY,



A CAUTION

W This manual only provides instructions on how to use this product.
For more information on the details of how to change the camshafts please refer to the Toyota Service Manual.

M This product was designed specifically for the engine specified. If the attempt was made to use this product’'s on another
engine other than specified then you will risk of damaging the related parts in this kit and or the engine that it is used with.

WM This product is to be fitted by an experienced professional in a fully equipped workshop.

WIf the incorrect tools are used then you risk possible injury or damage to the equipment, product’'s hazards and or vehicle.
Please always work in a safe environment to avoid any health and/or safety risks.

M This product is to be used when the engine and engine bay is cold.
M Do not use any excessive force when using this product as you risk damaging the product or other parts.

B Use a torque wrench on each bolt with the correct specified torque setting.
Failure to do so can result to damaging the bolt or the bolt coming loose which can cause other major problems.

KIT CONTENTS Please check all the contents are in the box BEFORE installation.

ITEM QTY

(D [Bracket A 1

® Bracket B 1
3¢ Supplied with 6) as Assy from factory.

3) [Bracket C 1

4) [Bracket D 1

5) [Spacer A (¢ 22-¢ 10.5 T=9) 1

® Spacer B (¢ 20 Stepped) 2
¥ Supplied with @) as Assy from factory.

@ |Bolt (M10-P1.25 L=80) 3

(8 [Hex Button Head Bolt (M10-P1.25 L=50) 1

9 [Bolt (M10-P1.25 L=20) 1

0 [Washer (M10) 6

Nut (M10) 1

2 |Bolt (M12-P1.75 L=55) 1

3 |Washer (M12) 2

Nut (M12) 1

Y |Bolt (M8—P1.25 L=15) 1

6 [Washer (M8) 1

REQUIRED TOOLS

= General Maintenance Tools

-V-Ribbed Serpentine Belt “Fan Belt”
(Prepare right belt for your set up, depends on Pulley Dia., Other Peripheral parts etc.)

e.g. 1JZ Stock Crank Pulley, Stock Water Pump, Stock Power Steering Pump
—V-Ribbed Serpentine Belt #6PK1715

ATI Super Damper, Stock Water Pump, Stock Power Steering Pump
—V-Ribbed Serpentine Belt #6PK1780




1. Preparation

Remove Alternator and A/C Compressor from
Engine.
Then remove the stud bolt shown in the right.

2. Installation

(1) Mounting Brackets
Place 1DBracket A and @Bracket B using short parts as shown below and HAND TIGHTEN the bolts.

[@Bracket A (Bottom) & @Bracket B (Top)] ®

®
D —©)

Z@ A NOTE

(2Bracket B comes with 2x ®Spacer B as
@ an assy from factory.
Ensure 2x ®Spacer C are properly
assembled on @Bracket B prior to
installing onto the stock Power Steering
Pump Bracket.

[B)Bracket C]

A NOTE

Watch for bolt holes on @Bracket C.
Slotted Hole comes to Alternator side and Round
Hole comes to Engine side.




(2) Mounting Alternator
1. Fix the bottom of Alternator to DBracket A using (Bolt, 2x (dWasher and (®Nut.

2. Fix the top of Alternator in between @Bracket B and @Bracket C using @Bolt, 2x {0Washer and (DNut.

[Rea{] .
™ NS -

=

(\\|, P (C_/;‘D EW;*‘L“ .

4 } ,)_L:.h‘"‘?“-f—-) L ™ n
-”/A))”I K\:L—k ks @P e —@/
(M) *,\x-/;\i\;@’;\, e

RN — G (@)

(O o _a

) -/f @, = @H_

& S ONIER o

pe [*?25/ < gﬁ\@ )jg{s'\?*_f NN

=] ('é‘:jfi t& @ /B ( (4 )

B o= S =423\

A= ‘:::?, [ =agr Well -

R o@\\ ® \C

\ .\QK@I P \\@il\‘/(%/)

N LL N

ey~ — ®

A CAUTION
If Alternator and the Bracket(s) come contact in any other parts than the mounting area,
Grind (Chamfer) the bracket(s) just enough to relieve the contact.

3. Tighten all the mounting bolts of the Brackets to instructed torque shown below.
[Frontw =W © ))
. @ 4 5Kgf-m(44.1N-m)
5.3Kgf-m(51.9N=m) I V
~ N ' 4
\\ %/" 0O
/3 =5 Sy
~AC > ‘,.A
O LA
=R
o © \\
%O/‘,

2.@20.6N-m})_ («é
O o Q// =

o

5.9Kgf-m(57.8N*m)

O

5.3Kgf-m(51.9N*m)

A CAUTION
Make sure ALL Pulleys on the Engine are located in STRAIGHT LINE after all bolts are tightened to instructed torque.

In the case any Pulleys are out of STRAIGHT LINE, recheck the installation procedure and reinstall the Bracket(s).
Running Engine under improper condition can cause damaging to the Belt, falling out of the Belt and/or damaging to

the Engine and peripheral components.

3. Putting back Peripheral Components

Extend wire harnesses connect to Alternator as required, and put back the other parts taken off earlier
referring to Toyota Service Manual.



TOMEI POWERED i
BABH FE/VT—F

T194-0004 HEABETHTEEMS5—4—27
TEL: 042—795—8411 ($t)

FAX:042—799—7851
http://www.tomei-p.co.jp

CORAIZEAHIRYMT BELDTHRHIZ EEABELLET,
BEEERE: A~ (HRE. FXFIRFMH<9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorized Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

WZAWER—E—T Sy IikERAE 185658 M14K16-0
1JZ ALTERNATOR RELOCATION BRACKET INSTALLATION MANUAL 2018.5 M14K16-0



